) AVEINX

ABAHTIEMOI

BASKETBALL -

JUMPPRO DCG80

Mnaokéra ue Baon | Basketball Set

(Odnyiec Zuvapuohdynone | Assembly Instructions)

Assembly instructions
on page 9

Odnyieg ouvapuoAdynong
oTn ogAida 2

MdBe nepioodTePa yia Tn
pnaockéra okavdpovtag o QR

g Learn more about the basketball
" set by scanning the QR

X Agite 10 Bivieo ouvapuoAdynong
= M okavdpovrag 1o QR

L ..;.: Scan the code to view a

[0 short assembly video

www.amiLa.gar
EER @ Ch A EI%”EI @ Ey5E
_! O .-";!,_-.., ] : 5:?_ g
@ iiif‘.}f%]i‘é %;.;ﬁ - s Eﬁéﬁ

'Omou urtapyet AMILA, Where there is AMILA,

YMAPXOYN NIKHTEL. ITEM NO.: 49219 THERE ARE WINNERS.



m AIZTA EEAPTHMATQN ZYNAPMOAOIHZHX

# |TMX NEPIrPA®H ZXEAIO

A [ 1 |Bida M12x220 pe ma&iuadl, podéhec
Kalt peydhoug TpiPeic

AT | 1 |Bida M12x220 pe ma&ipuddt kal

POOENEC

B | 1 [Bida M10x130 pe ma&iuadl, Kamaki
Kal POSENEC

C | 1 |Bida M12x160 pe ma&ipuddt kal
POOENEC

D | 1 |Bida M10x120 pe ma&ipddt kai
podéNeC

E | 1 [Bida M12x220 pe ma&ipuadi, podéheg
Kal MKpoUG TpIPEiC

F | 2 |Bida M8x130 pe ma&iudadt kat podéAeq B fm—
G | 4 [Bida M10x30 pe ma&iuddi kal podéed m

J | 4 |Biba M8x20 pe maipuddi kai poSéNeC m

K [ 1 |Bida M8x70 pe ma&ipuddt kal poSENeC m

L | 1 [Bida M8x30 pe podéha f ;t-

M | 2 |Bida M12x40 pe ma&ipudadt kat podéleg

N | 6 |Bida M6x14 ue podéla [%tt'
O | 4 |Bida M8x40 pe maliudd kat podENeC m:m
P1| 4 |Bida M5x12 pe madipddi kat pobdéNeg l’fm
P2 | 4 |Bida M6x14 pe madipddt kal poOENeC l’:m
Q | 6 |Bida M8x50 ue ma&iuadt kat podENeC m
R | 4 [Bisa M8x20 [—

P | 1 [Kamakt emdvw otvAou

V| 1 |Aixtu




# [TMX NEPIrPA®H ZIXEAIO
T1 | 1 |NA&ka ot pi&ng peyain
o ©
T2 | 1 |NA&ka otNPIENG pIKeN
o 0
S | 1 |Zmiptypa pnxaviopou pubuiong |
OPoug I
| ©
R [ 1 |Maviéia
Y1 |1
& Avw owANVeS oTAPLENG TAUTTAG
Y2 |1
U3 | 1 |Avinpida > =
U4 | 1 |Avinpida 0 D
W | 1 |Emdvw oTtONOC ° )
o
X | 1 |Katw otONo¢
O O o
EE1| 2 [Bdoeic otipiéng avw cwAnvwv o
otipEnc (Y1 & Y2) oto Tapmio o O
EE2[ 1 |Bdon otnpiéng KATW CWARVWY 0TO
TAUTAS
Z | 1 |Mnxaviopoég pubuiong upoug o
{ 0
AA| 1 |Ztepdvt
BB | 1 |Bdon
BB1| 1 [KiBwtio mpoobrikng Bdpoug




# (TMX MEPIrPA®H ZXEAIO
BB2| 2 | Tpoxoi petagopdg 0 O
[ ]

":

BB3| 4 |Modapdkia

Bapoug

BB4| 2 [XepouAia kiBwtiov mpooBnkng E

BB5| 4 |Kamdkia pukpd

CC| 1 |TaumAé

DD| 1 [KdAuppa

* BibwoTte o1abepd ta modapdkia (BB3) oto kATw HéPOC
™¢ Paong (BB) pe Bidec (R) kal TomoBeTroTE KAl TA KO-
mdkia (BB5) ota modapdkia (BB3).

* JTEPEWOTE Kal TOUG TPOXOUG petagopdg (BB2) oto
EUMPOG péPoG TG Baong (BB) pe Bideg (Q).

* Enelta otEPEWOTE TOV KATW OTUAO (X) otn Bdon (BB)
xpnotpomolwvtag Pida pe podéia (L).

BB1

b

[ A .

2YNAPMOAOTIHzH

=

v o4

* > 1epewoTe XepoLALa (BB4) ota mAdyla Tou Kifwtiou TpocOn-
KNG Bdapouc (BB1) pe Bidec (P1 kdtw & P2 emavw).

* TormoBetriote to KIBwWTIo (BB1) mdvw otn Bdon (BB).

* [epiote 1o KIBwTIo (BB1) e TOo BApog mou embupeite (odkol
ME AU, TIETPEC KTA.).

* BibwoTe 1o Kamdaki oTto KIBwTIo pe Bidec (N).



* Metd, ouvd€OTeE TNV EMAVW AKPN TWV aAvTn-
pidwv (U3-U4) otov katw otulo (X) ue Bidaq,
ma&luadl kat podéNeg kal Kamdkl (B), TomoBe-
TwvTtag amd pia podéla os kABe MAEUPA TOU
otuMou.

u4 . 2Tn OUVEXELO OTEPEWOTE TO KATW AKPO TWV

avtnpidwv (U3-U4) otn Baon (BB) ue dvo oet

Bidwv (J).

J
* TWPA OTEPEWOTE TO OTAPLYHA TOU UNXAVICHOU pUBUIONG UPOoUC
(S) otov k&Ttw oTVAO (X), BePatovpEvol OTI TO OTHPLYHA TOU pn- X[ Eﬂ:}fﬁl‘g
T2

molwvTag ta 2 o€t amo Bidec M8x130 pe ma&iuddi kat 0o podé-
Ae¢ (F), ppovtioTe va tomoBetroete amd pia podéla e€wtepikd r" il |
o€ KABOe TTAELPA, £XOVTAC TTPWTA TOTTOOETAOEL KAl TIG TTAAKEC OTH-
pEnc (T1 & T2) kat oiéte kaAd ta ma&ipuadia.

XaviopoU puBuiong uouc (S) kottddlel mpog Ta Tiow, XPNOLo- F[ - _." i ':

|
o

0 ,f;’:::

|
L g |
0 )

* Apalpéote ta ehatrpla mou Bpiokovtal Bidwpéva oto ote@avi (AA).

* > TepewoTe TO 0TEPAVIL (AA) Katl TN Bdon otAPIEnS Kadtw cwAvwy (EE2) oto taumAd (CC) ue Bideg,
pobéAec kat Taipddia (G), TomoBeTWVTAC KAl TA EAATHPLA TTOU APAIPECATE TIPONYOUMEVWC,.

* > TePeWOTe TIC Bdoelc otpIENg avw cwArivwy (EET) oto taumAo (CC) ue Bideg, podéhec kat ma&iud-
61a (0). MPOXOXH: O1 Baocsig EE1 mpémel va tomo0etn0ovv EXQTEPIKA oto TaumAo!!

* BeAtiwote T otAptEén Tng Bdaonc (EE2) oto TapmAo (CC) pempoobetec Bidec, podéleckatmaipdadia (J).




3

* Twpa cuvdéoTe OTOUC Avw Kal KATW owArveg othptEng (Y1, Y2 & EE) oto tapmiéd (CC) pe diapopa
o€t Bdwv (M & A1). MPOXZOXH: Ot owAniveg Y1 & Y2 mpénel va otepewBouv EXQTEPIKA tou
TaumAo Kat Twv Bacswv EET tng mponyoupevng oehidac!!!

* Twpa cuvdéoTe 0TOUC Avw Kal KATw owArvec ot pt&ng (Y1, Y2 & EE) otov dvw otulo (W) ue Sidgo-
pa ot Bidwv (C & E). TomoBetrioTe kal kamdki (P) otnv kopuen Tou otulou (W).

* [pooé&te Tov 0pBO MPOCAVATOANICUO TWV TPUTTWV ToU Avw oTuAou (W) (BAEme pikpr lKoviToa avw-
Tépw). H vonTr ypauun mou evwvel TI¢ TpUTIEG Ba TTpEmel va gival KABetn oto €8agoc.

* JUVOEOTE TO AVW PEPOC TOU UNXAVIOUOU pUBUIoNG UYOUC (Z) otnv AAAN AKpn TWV KATW CWARVWY
otmpe€ng (EE) ue ot Bidag (A)

* Metd, onwodnmote ue Boribeia AAwV avOpwitwv AOyw Tou PEYANOU BAPOUC, ONKWOTE TO AVWTEPW
O€T TAPTIAO, 0pI{OVTIWY OWARVWY Kal Avw oTUAoU (W) Kal TOTTOBETHOTE TO OTNV KOPUQI TOU KATW
otuMou (X) ou Bpioketal TomoBetnuévog otn Baon.

*'YoTEPA EVWOTE oTaespd Tou¢ oTVAOUC Ue Bida, magiudadt
kal podéAeg (D). Mpooéfte 61 mpémel va TomoOeTnoETE

pla podéla amd kabe mAgupd Twv OTL-

Awv (BAéme oxédio Se€1d).

* TommoBetrioTe TN HaviBéla (R) oTo KATW
uepoc TOU pnxaviopol puBuong LYPoug

I;, ﬁ ) KOl XPNOIMOTIOIOTE TNV YIA VA EMIUN-

KUVET€ TOV pNXaviopd pubuiong LPoug
Z) (BAéme oxédio aplotepd).
. Yorepa ouvdéaTe To KATW PEPOG TOU
pNxaviopou pubuiong vyoug (2) OTO
@ oOTAPLYHA Tou (S) pe dMo oet Bidag (K
(BAéme ox€610 O0TO Avw HEPOC TNG os}\l—
dag).




*Twpa oTEPEWOTE TO KAAUMMa (DD)
ot avtnpideg (U3 & U4) ue Toug 1ud-

ludvteg VTEC.

7
—>

*Tél\og, mepdoTte TO
Sixtuv (P) oto ote-
@avi (AA) onwg bei-

% XVOUV Ol EIKOVEC.
%

)
, W

METAOOPA MIMAZKETAZ

lupiote ™ paviBéla (R) kal KateBAOTE TO TAUTTAG OTO €NA-
X10TO VYOG 2ZTabeite umpooTd amo tn pmackéta. Kpatiote
Tov 0TUNO Kat TPaPAETE TOV TIPOG TO PEPOG OAG PEXPL VA TTa-
TAOOUV OL TPOXOI. TWPQ UTTOPEITE VA HETAPEPETE TN UITOOKE-
Ta 6mou embupeite. Emeita agrioTe apyd kat amaid tn fdaon
va akouurroel TTAAL oto €6agog, povTilovtag n TEPLOXN
miou Ba Tnv MATe va gival opilovTia Kal Asia.

MPOZOXH!!

H pmaokéta autr dev gival oxedlaouévn va pmopei va avtééel kpepdopata and 1o ote@dvi. Emiong
TTOTE YNV OKAPPAAWVETE OTOV GTUANO. YTTIAPXEL MEYAAOC KiVOUVOC TPAUUATIONOU 1/Kal {NIWV.

Emiong, Ba mpémel va giote MOV TIPOCEXTIKOI KATA TNV amoBrKeuon TG UIMACKETAG NUEPEG TTOU
TUXOV PUOOUV TTOAU Suvartoi dvepol




m ENAANAKTIKOE TPOMOE STHEIMATOX

* O1avTnpidec (U3 & U4) otepewvovtal pe Bidec (Q) otn Bdon (BB).

* O KATW O0TVAOC (X) BIOWVETAL OTO EUMPOC HEPOC TNCG Baonc (BB) pe Bida (L).

*'000 aPopd Tov KATW OWArVa otripLEng tou TaumAoé (EE), Ba Bidwbei otov emdvw otulo (W) og AN
TpUuma (EvOel&n «A» 0TNV EIKOVA KATWTEPW), ETOL WOTE OTAV OAOKANPWOETE N VONTH YPAUUK Tou Oa
mepvdel and Tic Bidec va eival kdBetn oto £€6agoc.




PARTS LIST

# |PCS DESCRIPTION DRAWING
A | 1 |Bolt M12x220 with nut, washers and
large spacers
A1 | 1 |Bolt M12x220 with nut and washers
t
B [ 1 |Bolt M10x130 with nut, cap and m
washers
C | 1 |Bolt M12x160 with nut and washers
J
D | 1 |Bolt M10x120 with nut and washers m
E | 1 |Bolt M12x220 with nut, washers and
small spacers
F | 2 |Bolt M8x130 with nut and washers B fm—
G | 4 [Bolt M10x30 with nut and washers m
J | 4 |Bolt M8x20 with nut and washers m
K | 1 [Bolt M8x70 with nut and washers m
L [ 1 |Bolt M8x30 with washer g;t-
M | 2 |Bolt M12x40 with nut and washers
N | 6 |Bolt M6x14 with washer [itt'
O | 4 |Bolt M8x40 with nut and washers m:m
P1 | 4 |Bolt M5x12 with nut and washers l+¢'ﬂ
P2 | 4 [Bolt M6x14 with nut and washers l’fm
Q | 6 |Bolt M8x50 with nut and washers m:m
R | 4 [Bolt M8x20 n
(H—-—
P [ 1 | Top pole cover
V | 1] Net




# [PCS DESCRIPTION DRAWING
T1| 1 |Large plate
o ©
T2 | 1 |Small plate
o 0
S | 1 [Height adjuster support |
|
'I

R | 1 [Crank

Y1 |1

& Top backboard tubes

Y2 |1

EE [ 1 |Bottom backboard tubes E

U3|[ 1 [Strut > >3
U4 | 1 [Strut > >3
W | 1 [Top pole o

X [ 1 |Bottom pole

o
EE1| 2 [Top backboard tube’s (Y1 & Y2) o
supports o o

EE2| 1 [Bottom backboard tube’s support

Z | 1 |Height adjuster mechanism o

{ 0

AA| 1 |Rim

BB | 1 |Base
BB1| 1 [Weight box




# |PCS DESCRIPTION DRAWING

BB2| 2 |Transport wheels 0 O
C
BB3| 4 |Base supports ]

BB4| 2 |Weight box's handles E

BB5| 4 |Small caps -
CC| 1 |Backboard

DD| 1 |Cover

ASSEMBLY

* Screw the base supports (BB3) under the base (BB) us-
ing bolts (R) and then place the small caps (BB5) on the
base supports (BB3).

* Secure the transport wheels (BB2) to the front of the
base (BB) using bolts (Q).

* Secure the bottom pole (X) to the base (BB) using bolt
with washer (L).

SE =),

BB1 .EFEBE } %—

e ree—
= =

* Fix handles (BB4) to the sides of the weight box (BB1) using
bolts (P1 on the bottom & P2 on top).
¢ * Place the weight box (BB1) on the base (BB).
* Fill the weight box (BB1) with the desired weight (sacks with

/ ” ﬁ sand, rocks etc.).
EB

* Bolt the cover on the weight box using bolts (N).




* Now connect the upper part of the struts (U3-
U4) to the bottom pole (X) with bolts (B), tak-
ing care to place a washer on each side of the
pole.

* Next, fix the lower end of the struts (U3-U4) to
the base (BB) with bolts (J).

J
* Now connect the height adjuster support (S) to the bottom "
pole (X), making sure that the height adjuster support (S) is fac- X L --*Jjg_;
ing backwards, with two sets of bolts (F), using a washer on - i _HEH:)
either side of the plates (T1 &T2), securely tightening the nuts. L‘" : P S ’ |
] s T2
F T

* Remove the springs and bolts from the rim (AA).

* Secure the rim (AA) and the bottom backboard tube’s support (EE2) to the backboard (CC) with
bolts (G), also replacing the springs you previously removed.

* Secure the top backboard tubes’s supports (EE1) to the backboard (CC) with bolts (O). IMPOR-
TANT: The supports (EE1) must be placed at the INNER side of the backboard!!!

* Secure even better the bottom backboard tube’s support (EE2) to the backboard (CC) using more
bolts (J).



* Connect the top and bottom backboard tubes (Y1, Y2 & EE) to the backboard (CC) using various
bolt sets (M & A1). IMPORTANT: The top backboard tubes (Y1 & Y2) must be placed a the INNER
side of the backboard (CC) and supports (EE1) of the previous page!!!

* Now connect the top and bottom backboard tubes (Y1, Y2 & EE) to the top pole (W) using various
bolt sets (C & E). Also place the cover (P) on the top of the pole (W).

* Please make sure of the correct orientation of the holes of the top pole (W) (see small drawing
above), the virtual line connecting the holes, when the basketball is finished, should be perpen-
dicular to the ground.

* Connect the top end of the height adjuster mechanism (Z) to the end of the bottom backboard
tubes (EE) using bolt set (A).

* Afterwards, with the help of other people due to extreme weight, lift the backboard set you have
assembled and place the end of the top pole (W) over the end of the bottom pole (X) on the base.

* Next secure the two poles together using bolt set (D), g
while making sure that you place a washer on each side

of the poles (see drawing on the right).

* Afterwards, place the crank (R) to the
lower end of the height adjuster mecha-
nism (Z) and use the crank to lengthen

ﬁ the height adjuster mechanism (Z) (see

drawing on the left).
* Next, connect the lower end of the
height adjuster mechanism to its sup-
@ port (S) with a bolt set (K) (see drawing

A/

on top of the page).




* Place the cover (DD) on the strutes
(U3 & U4) and secure it using the

Ipdvreg straps.

7
—>

* Finaly, secure the
net (P) on the rim
(AA) as illustrated

% a5 on the left.
Vv AA Q ) L Q
, Y J =

MOVING THE BASKETBALL SET

Use the crank (R) to lower the backboard ot its minimum
height. Stand in front of the basketball, hold the pole and
pull it towards you, thus making the basketball dip towards
you, until the wheels in the front touch the ground. You can
now easily move the basketball wherever you want. Then,
slowly move the pole to a vertical position until the base
rests on the ground once more, taking care to place iton a
flat, level and clean ground.

ATTENTION!!

This basketball is not design to withstand hanging from the rim. At the same time, never climb on the
pole due to high risk of injury and/or damage.
You should also be very careful when storing the basketball on dayw with strong winds.

— 14—



CEN
* The struts (U3 & U4) are fixed with bolts (Q) to the base (BB).
* The bottom pole (X) is secured to the front of the base (BB) with bolt (L).
* Finally, the bottom backboard tubes (EE) must be connected to the top pole (W) using the most
backward hole (marked “A” in the picture below), so that when you have finished the assembly
procedure, the virtual line connecting the screws will be perpendicular to the ground.




KATAANHAO A XPHZH ANO ENHAIKOYZ

FOR ADULT USE

sport
AlavéueTal and Tnv EAAIKO ZMOP MON. A.E.E.
EAPA: Kaoodvdpag 30, 10447 ABrva (Botavikog)
TnA.: +30 2103478279, Fax: +30 2103450168
YIN/MA: 8o xAu. ©€c/vikng - ABnvag, 57400 Zivdog
TnA.: +30 2310570037, Fax: +30 2310796958

eMail: support@eldico.gr | Site: www.eldico.gr

Distributed by ELDICO SPORT SA

HQ: 30 Kassandras Str., 10447 Athens (Votanikos)
Tel.: +30 2103478279, Fax: +30 2103450168
Branch: 8Km Thessaloniki - Athens, 57400 Sindos
Tel.: +30 2310570037, Fax: +30 2310796958



